
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by:  

Ignacio Cadena, P.E. 

David W. Sloan, P.E., DEE 
 

  
 

 
 

 
 

 
 
 
 
 

CMD04249 
 

Prepared by: 
 
 
 
 
 

Freese and Nichols, Inc. 
4055 International Plaza 
Suite 200 
Fort Worth, TX 76109 
817/735-7300 

 

 
REGIONAL WATER 

RECLAMATION 
PROJECT 

 
 
 

FEASIBILITY 
STUDY 

 
 

 
 
 
 
 

March 29, 2005 
 

 
This report was originally published March 29, 2005, 
and has been updated to reflect the final population 
and water demand values from the 2006 Region F 
Water Plan. 

The Texas Water Development Board provided 
financial assistance for this project. 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

TOC 

TABLE OF CONTENTS 
[...]
the City of Snyder.  Dockum wells range from 100 to 800 feet deep in this area, with 
water quality ranging from less than 1,000 mg/L to 1,800 mg/L TDS 

Underlying the Dockum Group is a thick sequence of Permian (290 to 250 million years 
old) formations (Whitehorse and Blaine) that are generally very poor aquifers and/or have 
poor water quality.   

 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

3-12 

Figure 3.4 Aquifers and Oil & Gas Fields in the Vicinity of Snyder 

 

F. Recommendations for Screening Midland and Snyder ASR Sites  

The ASR potential of the Ogallala Formation and the Antlers sand of the Edwards Trinity 
Plateau aquifer should be considered for a Midland area ASR.  The Ogallala and the 
Dockum aquifers should be considered for an ASR facility in the vicinity of the City of 
Snyder. 

Characterization of the local hydrogeology is critical in determining the viability of an 
ASR project.  Many geologic and hydrologic factors and other physical conditions should 
be evaluated, including:  

• Aquifer thickness and lateral extent 
• Potential storage volume available 
• Aquifer storage characteristics (confined or unconfined)  
• Depth to water from land surface 
• Groundwater flow directions and rates 
• Local groundwater pumping history and current pumping volumes and trends 
• Historical fluctuations of water levels and groundwater flow directions  
• Vertical and lateral variability of the hydraulic properties (hydraulic conductivity 

and storage coefficient)  
• Locations of nearby groundwater and oil and/or gas wells 
• Groundwater chemistry 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

3-13 

• Aquifer stratigraphy and lithology 
• Presence of geological structural features such as faults and folding 

This information is important for assessing recovery efficiency of injected or infiltrated 
water stored in the aquifer, as well as chemical reactions that may occur when injected 
water mixes with local groundwater.  Examples of other considerations include the 
proximity of potential surface and subsurface contamination sources (oil and gas well 
fields in Figures 2 and 3), pipeline distance from injection water source to ASR site 
(construction costs), the size and availability of land tracts necessary to meet ASR storage 
goals, and previous historical use of promising ASR sites.  At this point, no critical flaws 
are known to exist that would preclude the potential of successful ASR project design for 
the Midland or Snyder areas. 

G. Next Steps 

Next steps for evaluating the potential for successful ASR at the Midland and Snyder 
sites include the following: 

• Conduct a detailed review of existing geologic, hydrogeologic, and water quality 
data in the vicinity of the Midland Airport, the area north of Midland, and the area 
south of Snyder. 

• Identify candidate locations for ASR at each locale. 
• Inventory and evaluate existing uses (if any) of the aquifers. 
• Recommend appropriate site-specific means of controlling any potential non-

CRMWD use of ASR injected water. 
• Provide recommendations regarding additional sampling or testing necessary to 

determine project feasibility. 
• Develop a preliminary facility design for both ASR systems to allow storage of 

surplus reclaimed water and subsequent retrieval when needed.   
• Develop an implementation plan for ASR demonstration projects at each site, 

including required testing and permitting. 

 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

4-1 

4.00 Potential Effluent Sources  

4.01 Big Spring 

Big Spring Wastewater Treatment Plant facility is rated by TCEQ to treat up to 3.8 MGD 
with an average flow of 2.5 MGD.  The wastewater flows into a single bed rock media 
trickling filter and then is pumped to the aeration basin.  After the wastewater has gone 
through the aeration basin it flows into the final clarifier.  The City of Big Spring 
Wastewater Treatment Plant discharges secondary effluent to Beals Creek under TCEQ 
permit number 10069-001.  The City’s effluent quality is shown in Table 4.1. 

Table 4.1 Big Spring WWTP effluent quality. 
 
Constituent Concentration 

(mg/l) 
Constituent Concentration 

(mg/l) 
General Chemistry    

Bicarbonate 
Alkalinity 

130.0 Nitrate      7.60 

Chloride 798.0 Sulfate  560.0 
Fluoride      0.95 Total Organic 

Carbon 
  14.9 

Total Metals   Dissolved Metals  
Calcium  126.0 Barium      0.160 
Magnesium    75.7 Iron     0.150 
Potassium   28.6 Manganese     0.197 
Sodium 453.0 Silica(SiO2)     4.94 
Silica(SiO2)     5.0 Strontium     2.07 

Currently the City of Big Spring does not have any commitments for reuse of its 
wastewater effluent.  The effluent flow leaving the WWTP is discharged to Beals Creek. 

Historical data shows two sets of flow information for the City of Big Spring Sewage 
Disposal Facility.  The first set is from July 1999 to May 2002 and shows an average 
available flow of 2.66 MGD.  The second set of data is from January 2004 to September 
2004 and shows and average available effluent of 2.06 MGD.  Additional monitoring will 
be required to determine the average effluent that can be expected to be available for 
reuse.   

The maximum and average flows available from the City of Big Spring Sewage Disposal 
Facility are shown in Figure 4.1. 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

4-2 

City of Big Spring 
Sewage Disposal Facility Effluent 

0.00

2.00

4.00

6.00

8.00

10.00

12.00

14.00

Ju
l-9

9

Se
p-

99

N
ov

-9
9

Ja
n-

00

M
ar

-0
0

M
ay

-0
0

Ju
l-0

0

Se
p-

00

N
ov

-0
0

Ja
n-

01

M
ar

-0
1

M
ay

-0
1

Ju
l-0

1

Se
p-

01

N
ov

-0
1

Ja
n-

02

M
ar

-0
2

M
ay

-0
2

Ju
l-0

2

Se
p-

02

N
ov

-0
2

Ja
n-

03

M
ar

-0
3

M
ay

-0
3

Ju
l-0

3

Se
p-

03

N
ov

-0
3

Ja
n-

04

M
ar

-0
4

M
ay

-0
4

Ju
l-0

4

Se
p-

04

Time (Month)

Fl
ow

 (M
G

D
)

AVERAGE FLOW (MGD)

MAXIMUM FLOW (MGD)

2.66 MGD Previous Avg. Flow

2.06 MGD Recent Avg. Flow

 

Figure 4.1 Effluent flows from the City of Big Spring Sewage Disposal Facility. 

4.02 Odessa (Bob Derrington Plant) 

The City of Odessa (Bob Derrington Plant) WWTP is rated by TCEQ to treat an average 
flow of 11 MGD.  The wastewater flows into a carrousel type aeration basin and into a 
single stage nitrification process.  The City of Odessa’s Wastewater Treatment Plant 
discharges to Monahans Draw under TCEQ permit number 0072800. 

The City of Odessa currently has commitments for reuse of its reclaimed water.  
Customers and its usage are shown in Table 4.2.  Bob Derrington WWTP effluent quality 
is shown in Table 4.3. 

Table 4.2 Odessa Reclaimed Water Customers 
 
Customer Usage Customer Usage 

Huntsman (Industrial) 3.0 MGD UTPB Park unlimited 
Odessa Country Club 0.8 MGD Memorial Garden  unlimited 
Ratliff Golf Course 0.8 MGD Vista La Paz 0.8 MG/week 
UT-Permian Basin  0.375 MGD ODPP (Industrial) Unlimited 
TX Dot 0.130 MGD   



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

4-3 

Table 4.3 Odessa WWTP effluent quality. 
 
Constituent Concentration 

(mg/l) 
Constituent Concentration 

(mg/l) 
General Chemistry    

Bicarbonate 
Alkalinity 

160.0 Nitrate      ND 

Chloride 603.0 Sulfate  432.0 
Fluoride      1.17 Total Organic 

Carbon 
  14.8 

Total Metals   Dissolved Metals  
Calcium  118.0 Barium      0.0484 
Magnesium    65.4 Iron     0.0374 
Potassium   27.9 Manganese     0.0192 
Sodium 343.0 Silica(SiO2)     4.63 
Silica(SiO2)     6.76 Strontium     2.24 

Data collected for the City of Odessa’s Bob Derrington Wastewater Treatment Plant from 
August 2002 to July 2004, shows an average available flow of 3.67 MGD.  Figure 4.2 
shows the industrial reuse, reclaimed water, total effluent and effluent available for 
additional reuse from the Bob Derrington Facility. 

City of Odessa
Bob Derrington Wastewater Treatment Plant

0.00

1.00

2.00

3.00

4.00

5.00

6.00

7.00

A
ug

-0
2

S
ep

-0
2

O
ct

-0
2

N
ov

-0
2

D
ec

-0
2

Ja
n-

03

Fe
b-

03

M
ar

-0
3

A
pr

-0
3

M
ay

-0
3

Ju
n-

03

Ju
l-0

3

A
ug

-0
3

S
ep

-0
3

O
ct

-0
3

N
ov

-0
3

D
ec

-0
3

Ja
n-

04

Fe
b-

04

M
ar

-0
4

A
pr

-0
4

M
ay

-0
4

Ju
n-

04

Ju
l-0

4

Time (Month)

Fl
ow

 (M
G

D
)

Average Daily Flow (MGD)

Industrial Reuse (MGD)

Reclaimed Water 

Available Flow (MGD)

3.67 MGD Avg. Flow

 

Figure 4.2 Effluent flows from the City of Odessa’s Bob Derrington WWTP. 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

4-4 

4.03 Snyder 

The City of Snyder Wastewater Treatment Plant facility is rated by TCEQ to treat up to 
2.31 MGD with an average flow of 1.81 MGD.  The wastewater flows into a headworks 
facility, a carrousel aeration basin and into a secondary clarifier.  The secondary effluent 
is disinfected with ultraviolet light and is discharged into Deep Creek.  The City’s 
Wastewater Treatment Plant discharges its effluent under TCEQ permit number 10056-
01. 

The City of Snyder currently provides a limited flow of treated effluent to the local 
college, and some effluent is taken immediately downstream for irrigation of adjacent 
farmland.  The City of Snyder WWTP’s effluent quality is shown in Table 4.4.  The 
City’s total dissolved solids (TDS) and chloride concentration in the plant’s effluent are 
currently under the State Standards for drinking water.   

Data collected for the City of Snyder Water Reclamation Plant from February 2003 to 
December 2004, shows an average available flow of 1.00 MGD.  Figure 4.3 shows the 
average daily flow and the maximum daily flow of 2.402 MGD during the month of 
November 2004.  

Table 4.4 Snyder WWTP effluent quality. 

 
Constituent Concentration 

(mg/l) 
Constituent Concentration 

(mg/l) 
General Chemistry    

Total Alkalinity 150.0 Nitrate      3.50 
Chloride 142.0 Sulfate  100.0 
Fluoride      1.57 Total Organic 

Carbon 
    7.25 

Total Metals   Dissolved Metals  
Calcium    40.0 Barium      0.0465 
Magnesium    13.8 Iron     0.0393 
Potassium   15.7 Manganese     ND 
Sodium 116.0 Silica(SiO2)     3.73 
Silica(SiO2)     4.86 Strontium     0.791 

 

 

 

 

 

 

 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

4-5 

City of Snyder
WWTP Effluent Flow

0.000

0.500

1.000

1.500

2.000

2.500

3.000
Fe

b-
03

M
ar

-0
3

Ap
r-

03

M
ay

-0
3

Ju
n-

03

Ju
l-0

3

A
ug

-0
3

S
ep

-0
3

O
ct

-0
3

N
ov

-0
3

D
ec

-0
3

Ja
n-

04

Fe
b-

04

M
ar

-0
4

Ap
r-

04

M
ay

-0
4

Ju
n-

04

Ju
l-0

4

A
ug

-0
4

S
ep

-0
4

O
ct

-0
4

N
ov

-0
4

D
ec

-0
4

Time (Months)

Fl
ow

 (M
G

D
)

Monthly Average Daily Flow

Max Daily Flow

Average Daily Flow

City of Snyder
WWTP Effluent Flow

0.000

0.500

1.000

1.500

2.000

2.500

3.000
Fe

b-
03

M
ar

-0
3

Ap
r-

03

M
ay

-0
3

Ju
n-

03

Ju
l-0

3

A
ug

-0
3

S
ep

-0
3

O
ct

-0
3

N
ov

-0
3

D
ec

-0
3

Ja
n-

04

Fe
b-

04

M
ar

-0
4

Ap
r-

04

M
ay

-0
4

Ju
n-

04

Ju
l-0

4

A
ug

-0
4

S
ep

-0
4

O
ct

-0
4

N
ov

-0
4

D
ec

-0
4

Time (Months)

Fl
ow

 (M
G

D
)

Monthly Average Daily Flow

Max Daily Flow

Average Daily Flow

 

Figure 4.3 Effluent flows from the City of Snyder Water Reclamation Plant. 

4.04 Midland 

The City of Midland Wastewater Treatment Plant has been rated by TCEQ to treat up to 
21 MGD with an average flow of approximately 11.52 MGD.  The plant uses a rotary 
screen unit to remove rags, trash and other solids.  Wastewater flows into three (3) 
primary clarifiers located east of the grit chambers.  A portion of the flow from the 
primary effluent is diverted into two trains with mechanical aeration basins for secondary 
treatment.  A blend of the primary effluent and the secondary treatment overflows into 
the Spraberry Pump Station wet well and then is pumped to the upset ponds, and to 
Spraberry Farms located southeast of the WWTP.   

The City of Midland does not have a discharge permit and has no commitment for reuse 
of its wastewater effluent.  Currently the City delivers its partially treated effluent to 
Spraberry farm to be used for irrigation purposes.  One hundred percent of the treated 
effluent is irrigated.  The City’s effluent quality is shown in Table 4.5. 

 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

4-6 

Table 4.5 Midland WWTP effluent quality. 
 
Constituent Concentration 

(mg/l) 
Constituent Concentration 

(mg/l) 
General Chemistry    

Total Alkalinity 254.0 Nitrate      1.80 
Chloride 656.0 Sulfate  511.0 
Fluoride      1.34 Total Organic 

Carbon 
  37.25 

Total Metals   Dissolved Metals  
Calcium  150.0 Barium      0.129 
Magnesium    81.0 Iron     0.117 
Potassium   25.0 Manganese     0.015 
Sodium 372.0 Silica(SiO2)   11.8 
Silica(SiO2)   12.0 Strontium     3.90 

Historical data from the City of Midland’s Water Pollution Control Plant from January 
2002 to July 2004, shows an average available flow of 11.52 MGD.  Figure 4.4 shows 
the maximum, minimum and average flow available for additional treatment from the 
Water Pollution Control Plant. 

City of Midland
Water Pollution Control Plant Treated Effluent

0.00

2.00

4.00

6.00

8.00

10.00

12.00

14.00

16.00

Ja
n-

02

Fe
b-

02

M
ar

-0
2

A
pr

-0
2

M
ay

-0
2

Ju
n-

02

Ju
l-0

2

A
ug

-0
2

S
ep

-0
2

O
ct

-0
2

N
ov

-0
2

D
ec

-0
2

Ja
n-

03

Fe
b-

03

M
ar

-0
3

A
pr

-0
3

M
ay

-0
3

Ju
n-

03

Ju
l-0

3

A
ug

-0
3

S
ep

-0
3

O
ct

-0
3

N
ov

-0
3

D
ec

-0
3

Ja
n-

04

Fe
b-

04

M
ar

-0
4

A
pr

-0
4

M
ay

-0
4

Ju
n-

04

Ju
l-0

4

Month

M
G

D

Min. Flow 
Max. Flow
Avg. Flw
11.52 MGD Avg. Flow

 

Figure 4.4 Effluent flows from the City of Midland’s Water Pollution Control Plant. 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

4-7 

4.05 Alon Refinery (Big Spring) 

ALON USA Refinery Wastewater Treatment Plant has a maximum permitted daily flow 
of 2.0 MGD with an average daily flow of 1.22 MGD.  ALON USA wastewater is a 
combination of desalination concentrate, process sewers, storm water, scaltech effluent, 
and cooling tower blowdown.  The wastewater flows into two equalization tanks in series 
and then into the aeration basin.  The wastewater enters the clarifier from the bottom of 
the inlet column.  Clarified effluent is routed to the sand filters to remove some of the 
remaining TSS and COD.  Treated wastewater could be sent to the refinery lake or to the 
water flood holding basin.  This water from the flood holding basin can be sent to the 
Westbrook water flood outfall, the Otis Chalk water flood outfall or to the Red Draw 
reservoir outfall.   

4.06 Gulf Coast Waste Disposal Authority (Odessa) 

Gulf Coast Waste Disposal Authority GCWDA is a regional wastewater treatment 
facility located south of the City of Odessa.  The WWTP treats a portion of Odessa’s 
municipal wastewater, South Grand View and wastewater from other industrial users.  
The treatment process is an aeration basin followed by a final clarifier and a sand filter.  
The plant is a Publicly Owned Treatment Works (POTW) and has a discharge permit to 
release its effluent to Monahans Draw under TCEQ permit number 03776 issued October 
30, 2001. 

 



 
CRMWD REGIONAL WATER RECLAMATION PROJECT 

 

5-1 

5.00 Proposed Projects  

Three projects are proposed to reclaim treated effluent and use it to supplement raw water 
supplies available to the District and its members and customers.  They are at the City of 
Big Spring, the City of Snyder and a combined facility located between the Cities of 
Odessa and Midland.  Although water quality varies between each source, a common 
treatment scheme is proposed to achieve a safe, reliable water supply which will enhance 
the quality of the resulting blended water.  The proposed treatment is discussed in the 
following section, followed by a description of each proposed project.  Preliminary cost 
estimates for each project are located in Appendix A.  Costs shown are for construction 
and operation of the proposed facilities and do not include other cost impacts such as 
projected savings in raw water transmission costs.  These related cost impacts are to be 
quantified during the preliminary design phase of this study. 